TSurRUMI PUR

\P

MODEL

100C411

Parts List Sewage Pumps Control No: C{4)-8-1-1 Date; 03-18-2005
{TEM PARTS No. DESCRIPTION aQTY SIZE MATERIAL | PRICE (§) HOTES
1 009-115-18 Gennector - 1 PC-4020F 1.30
2 009-114-18 Conneclor 1 PC-4020M 1.30]
3 140-018-11 Bolt 3 Mbx15 . SuUS3d 0,40
4 142-422-18 Seal Washer 3 PM-5 SUS+NBR 1.60
5 003-i11-20 Gland 1 BE SUS304 5.80
6 001-820-24 Power Cable 32° 1 BE, AWG14/2 x 32’ 2PNCT 243.80
7 009-114-18 Connector 2  |PC-4020M 1,30
8 009-115-19 Connector 2 PC-4020F 1.30
g9 002-128-14 Heat Shiink Tubs 1 EVA({dT10x1t) 324 13.00
19 |009-131-11 Termninal 7 R-5.5-6 cu 0.40
11 140-055-10 Bolt 8  |M8xa25 SUS304 1.00
12 142-163-18 Spring Washer 8 Ma SUS304 0.2¢
13 |070-107-18 Cabla Clamp 2 FC 5.30
14 140-035-14 Balt 4 Mex20 SUS304 0.50
15 008-126-14 Siuffing Box 2 No.2 rC 44.00
6 1001-823-26 Power Cable 32-QLD 1 KR-2, AWG12/3 x 32' 2PNCT 377.40
17 008-154-17 Rubber Boot 1 KR2-10 CR 13.50
18 1009-101-12 Temminal Splice 6 |d12x(d6.6xd6.6)x25L, w/ Screws |BSBM 5.30
19 009-123-10 Sleave i2  |P-5.5 cu 040
20 |1002-128-15 Heat Shrink Tubs 1 EvA(d14x1t) $h3.24t 14.70
21 |002-132-11 Heat Shrink Tube 1 |Ad(d17x0.30 $53.240 16.30
22 001-315-20 Power Cable 32'-0OLD 1 KR-2, AWG12M4 x 32 2PNCT 414,40
23 |008-142-12 Rubber Boot 1 KR2-7 CR 13.50
24 [143-085-21 Pan Screw i M4x6, w/ S.Washer SWRM 0.30
25 {009-122-19 Terminal 1 R-3.5-4 CuU G40
26 [140-098-15 Bolt 4 [M12x35 5US304 3.00
27 142-165-10 Spring Washer 4 M12 SUS304 0.60
28 |050-437-18 Motor Bracket 1 150-11-4B4 FC 442.50
29  |072-107-14 Lifting Eye Balt 2 |MiB 55 11.20{see 072-107-27
30  [122-173-19 O-Ring {M.Brackel/M.Frame}) 1 V-225 NBR 10.10)*
31 142-18-12 Wave Washer 1 #6306 SK-5 3.00
32 12224513 0O-Ring (U.Bearing) 1 71.4xd3.1 NBR 3.80"
33 |{052-103-14 Ball Bearing (Upper} 1 B63067ZZC3 23.40
34 |058-185-12 Lead Wite Prot. Plate 1 d90xD224x1.6t SPHC 118.30
35 055-746-18 Rotor and Shaft 1 150-11-4B4 1,247.80
36 |147-005-16 Key 1 12x8x40L 5US 17.80
37 053-310-13 Motor Protector 3 9700K-76-215 17.00
38 |056-A74-11 - |Stator 200/220/230V-60HZ 1 150-11-4B4 (200-50, 200/220/230-60) 1,456.30|cAv Motor Proteclor
38  [056- Stator 400/440/460V-60HZ 1 150-11-4B4 (400/415-50, 400/440/460-60) 1,456,30[cAv Motor Proteclor
38  |056- Stater 576V-80HZ 1 150-11-4B4 1,456.30|¢fwv Motor Proteclor
39 [084-506-12 Motor Frams 1 100-7.5-4B4 FC 574.20
40 140-100-11 Balt 4 Mi2xdb SUS304 340
41 142-165-10 Spring Washer 4 [M12 505304 0.50
42 122-006-10 C-Ring (Stater Set Bolt) 1 P-8 NBR 050"
43 [144-550-12 Stator Set Bolt i 18x12.5 SUS34 10.7¢
44 [122-173-19 C-Ring (M.Frame/B.Housing) 1 V-225 NBR 10.10["
45 |140-032-37 Boit 3 MEx15 SWRE 0.30[see 140-032-11
46  [082-224-17 Bearing Cover i d98xD 140x4.5 S8 46.20
47 [052-141-18 Ball Bearing {Lower) 1set  |6310ZZD2C3 211.50
48 142-323-18 Bearing Washer 1 AWI0 SUS 8.90
49 141-128-18 Bearing Nut 1 ANIQ SUS410 21.0¢
50  [060-431-13 Bearing Housing 1 150-11-4B4 FC 661.60
51 121-247-12 Gaskst (Ol Plug) 2 d11,.8xD18x2t PE-shest 0.50("
52  [035-113.18 Qil Plug 2 {W12x14 (Sockset Bolt, J=10) SUS304 4.00
53 140-099-16 Bolt 2 Mi2x40 SUS304 310
54  [142-185-10 Spring Washer 2 [Mm1z SUS304 0.6C
55  |140-104-15 Balt 4 |M12x65 SUS304 4.30
56 |142-165-10 Spring Washer 4 |mtz SUS304 0.60
57  |025-312-18 Machanical Seal 1 HE-40A Sic 648.20]see 025-186-14
57 025-186-14 Mechanical Seal 1 H-40 Sic 518.00{0OLD
58 [143-070-10 Pan Screw 3 M5x6 SWRM 0.20
58 030-121-14 QOil Ring 1 H-40/45 SPC 7.10
60 [122-169-18 {-Ring (B.Housing/D.Casing) 1 G-280 NBR 10.70|*
61 029-191-11 QOil Casing 1 110-CE2 FG 242.70
62 [{122-159-1% {O-Ring (0.Casing/P.Casing) 1 G-280 NBR 10.70/*
63 1026-117-14 COif Ssal 1 TC-709212 NBH 20,30
64  1040-124-18 Impeller Shim d25.2xD35x0.3t SUS304 1.60
65  1029-840-1B impsller (60Hz) 1 10-CE2-80Hz FC+TaC 560.90|60Hz
65  [021-839-14 impeller (50Hz) 1 110-CE2-50Hz FC+TaC 560.90|50Hz
66 1142-202-10 Impeller Washer 1 d13xD52x15t SUS304 35.50
87 144-293-27 Socket Sef Sgrew 2 Méx12 SUS304 0.30
68 |140-303-16 Socket Bolt 1 1412x40 SUS304 8.30
334 * Indicates items inciuded in set

0L D

PRICII(-




2D TSURUMI

U

MODEL

100C411

Parts List , : Sewage Pumps Control No: C{4)-8-1-1 Date: 03-18-2005
ITEM | PARTS No. | DESCRIPTION Ty SIZE MATERIAL | PRICE ($) NOTES

63 |046-107-13 |Air Release Valve 1 Pr-1/2" hylon 17.60
<Discharge Bend Set> 4" Discharge [4"x4")

7¢ 140-130-38 Bolt 8 - !MI1Bx70 SWRM 3.30 508 140-130-10

71 |048-139-10 Companion Flange 4" NPT 1 JIS10K x NPT-4" FC 104.90

72 |121-106-18 Gasket (Companion Flange) 1 JIS10K x 100mm NER 6,10

73 |637-1156-18 Discharge Bend 1 100x3100mm (S-4) FC 165.80

74 |142-166-37 Sprng Washer 8 ke SWRH 0.30|see 142-166-11

75 141-008-11 Nut 8 M8 SUS304 3.680

76 {121-153-10 Gasket (Oischarge Bend) i 160mmSQ {P.C.165) NEBR G.20|

77 140-124-11 Bott 4 M16x40 SUS304 5.20

78 142-166-11 Spring Washer 4 Mi6 SUS304 1.20

79 |020-539-18 Pump Casing 1 T10-USHUSL FC 1,68350

80 120-102-11 Gasket (S.Cover) d301xD328x0.3t PE-shest 4.40

81 [022-330-26 Sugtion Cover 1 55M110-CE2 FCD-H £85.60 |see 022-330-26HCR

81  [022-330-26HCR [Suction Cover 1 |55M110-CE2 (HCR) HiCIFC 1,117.00

82  |142-165-10 Spring Washer 3 Miz2 SUS304 0.80

83 140-097-14 Bolf - 3 K12x30 SUS304 3.00

84  |023-288-18 Pump Stand 3 |s5/110-CE2 FG 67.20|cAv Pump Stand Sat

85 142-165-10 Spring Washer 3 mMi2 SUs304 - 086

86  [140-097-14 Bolt 3 |Mi2x30 SUS304 3.00

87 |142-165-10 Spring Washer 3 Mtz SUS304 0.60|cAv Pump Stand Set

88 140-089-16 Bolt - 3 M12x40 SUS304 3.10{c/w Pump Stand Set
<Gil Lifter Version>

AA_ 1143.070-23 Pan Screw 2 MEx6, wf Scoltch Grip SWRM 0,20

BB |030-141-10 Oil Lifter 1 H-40(T) Resin 4.80

CC  |143-070-10 Pan Screw 3 |MExB SWRM 0.20

DD |030-149-18 Retainer 1 H-40/45 SPCC 5.30
<Gasket 8-Ring Sot= :

§73-536-12 Gasket O-Ring Set 1sel  |() 53.30

30 [122-17319 C-Ring {M, Bracket/M.Frama} 1 |v-225 NBR 10.10]*

32 |122-245-13 {-Ring (U.Beating) 1 71.4x%d3.1 NBR 3.60]"

42 |122-006-10 C-Ring (Stator Set Bofi} 1 P-8 NBR 0.501"

44 12217319 G-Aing (M.Frame/B.Housing) 1 Ive2s NBR 00

51 [121-247-12 Gasket (Oil Plug) 2 |ldi1.BxDigxat PE-sheet 0.50[*

60 |122-159-19 O-Ring (B.Housing/O.Casing} 1 |G-280 NER 10,70

62 [122-159-19 0-Ring {0.Casing/P.Casing) 1 iG-280 NBR 10.70*

76 |121-1563-10 Gasket {Discharge Bend) 1 160mmSQ (P.C.165) NER 20|

Lubricant Turbine Oil432 6,400 mL (216 floz) [(SAE 10W-20)

Parls for guide rzil filtings are shown in the following Control No.

TOS$3-100x100 (TOS3-7-1-1}

336

OLD #rlClig

* Indicates items Included in set




100C411

Bate: 03-18-2005

&2 TsuruMI Pump

Control No: C(4)-8-1-1

. Sewage Pumps

Parts List

AN FR—11E
S -

337



